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Test Report

PORCELAIN PANEL(GLAZED POLISHED)
GUANGDONG MONALISA TRADING CO.,LTD

MONALISA GROUP CO., LTD

Product name:

Client:

Manufacturer:

Test Sort: Entrusted Test

National Center of Sup
Sanitary 4
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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test Report
Form No.. QR-CX049-01A/Ed.11.0 Page 1 of 3
Product Name, PORCELAIN PANEL Production Date,
Model and (GLAZED POLISHED) Production Batch ——
Dimension 1200mm>2400mm>x13.5mm
Trademark/Grade / Sample Number e
. GUANGDONG MONALISATRADING Test
Client CO.,LTD Classification Entrusted Test
XIQIAO TEXTILE INDUSTRIAL Sample Quantity 10 PCS/
Client Address ZONE,NANHAI DISTRICT,FOSHAN, / Method of Provided by
GUANGDONGCHINA Sample Receipt client
Manufacturer
(As the Applicant | MONALISA GROUP CO., LTD Receival Date 2019-12-25
Claimed)
Manufacturer Address| XJQIAO TEXTILE INDUSTRIAL
(As the Applicant | ZONEN EHSITRICAR ’ Sample Receiver | LiDongping
Claimed) GUANGDONGCHINA
Sample’s State and PIECES(Glazed) S 2019-12-26 ~
- az es e
Characteristic 2020-03-18
Test Basi ISO 13006:2018 (Annex G) Ceramic tiles —Definitions, classification , characteristics
is
and marking
Test
Result 2 \
*5-?\ ATA 4= I ;«"’I”
\ 2020—03—18
Any copy of test report is invalid w1ti§“’6nt official t test seal
Remarks
Approved by : ‘% P&  Checked by : 27 Tested by : & 41
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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test Report

No.: G20-WTO0100E
Form No.: QR-CX049-02A/Ed.10.0 Page 2 of 3
No. Test Items Unit Technical Requirements Test Results | Verdict
% The dev1at10.n, of 403 0~+0.01
Length the average size for
mm cach tile from the | .\ o | p1~+02
work size
. . % The devnanqn, of| 03 0.01~+0.02
Size and difference . the average size for
1 rectified) Width | cach tile from the s
(rectify mm : 410 | 0.1~+02
work size
% The dev1at10.n, of 45 1.5~-07
. the average size for
Fhichaess each tile from the
mm . +0.5 -0.2~-0.1
work size
) Straightness of sides % | +0.3 -0.02~+0.02 Pass
(rectified) mm | 0.8 -0.25~+0.33
3 Rectangularity % |03 -0.02~+0.03 .
(rectified) mm | 15 029~+031 | O
% Silvienciivatie +0.4 -0.02~+0.02
mm | 1138 0.25~+030
4 Surface flatness % Warpase +0.4 -0.01~+0.01 p
(rectified) mm | | Pag 1.8 022~+031 |
% Center copvatire +0.4 -0.01~+0.01
mm +1.8 -0.24~+0.33
A minimum of 95% of the tiles shall be
5 | Surface quality —_ !‘ree .from g th.at warg Conformed Pass
impair the appearance of a major area of
tiles.
; Average maximum 0.5 0.07
o
¢4 Waterabsorplion % | Individual maximum 0.6 005~008 | ©8SS
. When the thickness=7.5mm, the mean
7| Breakmg stz N value shall not be less than 1300 S HSS
Average minimum 35 40
8 | Modulusof rupture | MPa | 1 450 dual minimum 32 39~41 T
: g No crazing or peeling on the glazed
9 | Crazing resistance — | sunfceatior the craziptest Conformed Pass
10 | Resistance to staining ———- | Mininum class 3 Class 5 Pass
Resistance to household
11 | chemicals & swimming | —— | Minimum B Class A Pass
pool salts
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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture
Test Report

No.: G20-WTO0100E

Form No.. QR-CX049-02/Ed.10.0 Page 3 of 3
No. Test Items Unit Technical Requirements Test Results Verdict
12 | Frost resistance —_ Report t-he o e sl No crack —

frost resistance test
13 gss(tance o isher] ——— Report the test result after test No crack —
Resistance to low
14 | concentrations of acids —— I\;Iaan}l fact}lrer ivsits Class LA —_—
and alkalis classification
: Report abrasion class and 1500
15 | Surface abrasion —_ cycles passed syl Class3 | —
Coefficient of linear o Report the coefficient of linear 6
16 thermal expansion C thermal expansion L _
17 | Moisture expansion % Report the test result after test <0.01 ——
18 | Impact resistance S Reportitheutyerago s licuey 0.85 ——-
P coefficient )
mg/dm’ <0.02
19 | Lead release Report the release —_—
mg/L <0.5
mg/dm’ <0.002
20 | Cadmium release Report the release —_—
mg/L <0.05

(The End)
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Declaration
1. Report without signature of inspector, verifier and approver and “specific seal for test report” is invalid.
2. Report is invalid in case it is altered, incomplete pages, without across-page seal, duplicate without “specific
seal for test report”. Report can not be partial copied without written approval.
3. Entrusted test report is responsible for the samples received only. Test results can not be improper propagated
without written aprroval.
4. Tn case of any disagreement, applicant shall make a request in written form within 15 days on receiving the
report; otherwise test result shall be accepted.
5. Test report that issued by our lab can be verified by scanning the QR code. For any enquiry about full report
content, please contact 0757-88735333, 88735222.

Wbk TAREHLTTEEXIRLERETIH 2 5 HRgN(PC):528225
Add: No.2, Keji West Road, Shishan, Nanhai District, Foshan, Guangdong, China
M55 Ha i (Tel):0757-88735333 88735222 fEE (Fax): 0757-88735555

rhu L RHE(Web): - hitp:/www.fszjzx.com k55 FHF(E-mail):fszjywb@163.com
PHFHIE(Tel):0757-88735110  MRg2SHR BITA(Tel): 0757-88735122



